TESTING LABORATORIES, INC.

CXj WORLDWIDE SERVICE
& l% “We Test Per Your Request” =i

? DIVERSIFIED

336 WEST FRONT STREET

P.O. BOX 4004

BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 - FAX (336) 227-1175
www.diversifiedtestinglabs.com

September 23, 2015

Ms. Laine Dickson

INTEGRA INTERNATIONAL FABRICS
3650 Ralph Ellis Blvd.

Loris, SC 29569

Reference: Laboratory Test Report
Lab Identification No. 16775
Invoice No. 47608 (Attached)

Dear Ms. Dickson:

One (1) vinyl sample, identified as BARROW PFP, was received and tested in accordance with
ASTM D 4157-13, "Standard Test Method for Abrasion Resistance of Textile Fabrics (Oscillatory
Cylinder Method). The test was performed as follows: abradant: #10 Cotton Duck; tension: 4 Ib; load:
31b. The test results are as follows:

Test Results

Passed 51,000 Cycles*

*Testing was stopped at this point, sample had not failed.

The tested specimens are enclosed for your personal observation. If there are any questions or when
we can be of further assistance, please let us know.
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.LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR
ROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. SAMPLES NOT DESTROYED
ESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING T0 THE GENERAL PUBLIC



